HXiREHEAZE / Instruction Manual

GT Wing
53004-AT013
TOYOTA GR Supra




N—Y Y X b/ PARTS LIST
No.| &% / Description |QT 24K / Image No.| &% / Description |QT F24K / Image
1 Rear Wing 1 //—\\ 2 Wing Stay 1 2
_ o ° Gauge
3 Wing Stay 2 2 . 4 _ N
] KHEIEH LY —
Bracket Wing Assy
5 Wing End Plate 2 6 |LexF—. ¥—T| 1
BERAT——R
Accessory Kit
Bracket Wing e . . 9
1 . 1 8 | Rear Bumper Cover | 1 \ /
rb ’f >7 ZT_ GT/W @ o o (] o
Bt ER—=
Accessory Kit
Rear Bumper Cover Pin
g [L o TIE TOE 4 N/P 10 c 2
FonR—=FL—rhi— Er
BfFIFER—=K
Instruction Manual
11 - 1 12
IRERBAE
Bracket Wing Assy Accessory Kit GT/W Accessory Kit N/P
Description / &% QT Description / g% QT Description / &% QT
L Bracket "1" 5 Bolt M8-25 16 Screw M4-16 8
LFXTF—"" Bolt M8-20 2
L Bracket "2" 9 Washer M8 36
LFRT— "2" Nut M8 18
L Bracket "3" 5 Bolt M6-20 14
LFRT— "3" Washer M6 16
L Bracket "4" 9 Nut M6 6
LFRT— "4"
Back Plate 9
Ny TL—k
Cable Relocation Bracket 1
T—JIBERT—

53004-AT013_3-1. 01



HIK'S

GTO1V0
e

B I T EMEFICEREBLT LS, XEFTEAMCDTBHRACLEEN,
(LKL GTI12Y
iR EBEEEN
I—FNo. [583004—ATO13
A—hH—-HE|LIX GRX—T3 3BA-DB42, DB22, DB82
T U URH |B58, B48
£ A 2019 F 6 A~

i =

OBAEHNEXIL2019F 12 AREFTNINTT,
2019 F 12 BLIRIC B SN -EFHADOBESICDOVWTIX. FELORFTEEEFTHBEVEDLELC IS,

HusemE E76111-T23010-00 2019/12/10 4£R Ver. 3-1.01
(RMWEE., &8) (B)IvF-4s— IR

FCo»IC
O_DEIFHS GTHA VT EHEVLEIFWVEERIHYNES TEVET,
WIS EMEREICKBEL. R R TREFREICRESATVINBEFYRLITTERACE S,
AEFBRAFZETSRICBT EHRHZS,
OAERAREURBEZREICIAITTIVVELEE, BERFLFEZEADBRCEBEERAICHLET S-OIFo T EELN
FEFRERHLTVET,
OB EHRXIEZENKEURRUHEBRERFEALLCLICEKYRFLEBEFICOVTE, HHTE-—UZTOEREZELIRE
TOTHoMEHOITERLEZEL,
OABRZEHALTAELIEEC, MEIESIUVETNIHAMETSER. . BBEZHEAIT S CENTELRNI EITED
BEFICOEFEL TR, —YIORERVELIALRET,
OKRHRL/ —VIIEFMEREECRHESINTEYVES, / —VILEFLUNCEF T 5E . REROBE - HERUREM
[CDOVWTREEL=LARET,
OLEBEEFNESETHINE IHDHERZEIToTLIEELY,
OLEEFRMNEHRETH 158, BEAKXICESTRT 4 THITEVWHAEL, REBOIFHHARELZSZEENHYFET,
HohLdh, BEROEREZT>TIEEL,
OFHHICITHMAREFEILD2ENHY FET . BT T, BEANCEMAHBOREDLEEZL TS,
MI - BREORRZ, 7 L—LIZE—ELEEA,
OAHRFEENHE L, BRRAITNFANFET AHEELHYFETOTHOMALOITESLZEL,
OARERBDAREINBEREED., ARDE-OFELKERET D EAHYET,
OKRERFFELKBURT A ENHYFIDTEARRLAEDEEE JHRBLZE,
O HFAENROHERMBARUVEED CEXFHEELOBREEETHENEDE (L&,
HRERITHRE. BRE - 3—FNo. - BEEEX - T UBAEINRITBEA LS,

OARERIZHZIER., MHTICEHLIZEMCBEALELTUL, BHTE—UNEFZEVVDIRETDOTHOLNLHITTELSFESL,

O E L TOBRKERAMBEREFOETEEHZRZILVFNEZT5E1/HY ET,

QLT NEBERVBEL. HTEMS 3 v T TIT>TLEELY,

OKREGDEE - BEIX, BEMAMBEMNIEMRUESRIENBETT,

OARBEREREET I, &85 RTAMINLETYT., MIOKIE, BIEHRBEDIERICAVNRLITIToOTLESL,

OKRERZFHEET HE. RERHFTLUNDOBRIFFEALLGLTLZEL,

OKRENN—V YR FUNDEREFALE-AIZKELEFES. . BEFICOVLTIE, SEUEEFZAVEEA,

O NEGEEFR. RRXTCTOEHEEZECEARREMEENOCULLLZGE. EROMELEAELDOERICKY., BRRE
[CR8 - EADPRET IEENHYETDOT, HEMLHITHRLIEZSLY,

2 53004-AT013_3-1. 01




BLIEDEFE ABREELKBREOVVALLAEDICTREOIEEEERTFLTIEE N,
ARETETRDLOIHEEZFAL. PEBRRVEEEADEBKRLARNILEZRLTVET,

MNEE trerrcemesre. $rEEgcas Tetss558

e (PEEFLGERENRELASERABESAIHE (AR
NFE sxmRostrgesnsss
GEAMIEE G, UBREPHRETHERSALMGAE (BRI, BERARUHED

5% H
=B/

OERL I— Mk IBEDROBWIERVIREE - NKEHLT E-HDIC. ROZEEFTFH>TLEELY,
N TFYDRAFRIFBFDE—IFIILERI L THSEZEZTHO>TLESLY,
CARTRENTESE, BB LAEVNKSICORIZEFE >THLTLEEL,

N =
NFE
ORI NBFARUVSREITIENIZITHENTLLIEELY,
CBRERARUSEBLIECEICKY .. REDBESEFENENIESETNALAHY I,
c RKEDOHEREEELES BTN DY FI,
QAL FRP (HHRIL TS RAF vy ) IR TY,
- EEBLAOEE, EERNMH S EER. R, TROEFNANAHY ET,
QO FEEmMOMIERIE. HBHLEDARS D FTHELTLEEL,
QA RNEERTROARITHOBRIZIZLTETIT R ICBAFLEFIZEA L - L TARBOHEZTHOTLEELY,
ORI EFHIIFERALZEICIE LT, BEMAELTLIEELY,
QEERIZIREAHTR - TRV ZFHALTLFEEL,

OFy FOBHAMBEN—YIRAMIEHLTHY FI. BMATRICER, REOENEZHELTIEEL,

@/ —TIN—VDERMFENLIEA =D —HTDEBEZLCHRATHLITO>TLESZL, BHEENBFRICHVFEIR.
A—N—ICTITBALESEL,

OXBBDERNIEEIZToTLEEL, FELFY, BV avIEEXHNTLESY, FHRRCHEDRREICA
YEJ,

Ol k. T METBEYGIETHRICHM T TCEED, REZUEISHMTZITS> &, AL OB LEABIELET.

Ot IFEEDT-H. —BHIZENT / —TILA—YIEBEXIEHMELGVE S ITRELTLEEWL, £l /—TIL/—Y
ZEMT T HIRE. FEA TS AWK S ITEATERICIET—F T LTS,

BEEE
BEBICIZEDEN - VUEHCE. UTOFIEEZSF>TLEELY,
- BEERAICEFADORMA T EITLD, EBACERMC I EZERALTCEIL, NI - BEZORG. 7 L—LAIZIE—Y)

ECERA
- RFBYRIZTHAAME G - BT -7z —H—HEIFE) 2T7-oTLESL,

1) RBEBREZEDTYIR, DUaAVERDPESTLWBIBELRHYEIOT, vt 7 -7 FOFETHRICH

EHEIT-oTL LY,

2) #EY R (#240 ~ #400 F2E) H#FEAL. FXAWMY ZSOREEEEICH T VI LTEMITEIT>TLEELY,

) BELYAUA T - 7R FOFETHIE - ZEEFFToTLIEELY,

4) FS5A43— Y7z —H—NEBETVET,

5) 754 — Y7z —v—NEB%K, HVYR #3320 ~FEE) TBEY VT« VI ETVET,
FRAICEVR—IVERELTVWRIEENHYET., FzvI L. RETHNIEEELEZ LTS,
FERITEREIETIT > TSV, EHlERT I LR 0°CEGEY FT,

- BRFOMDEM - BEIZDODVTIEEA—H—RITOBIRGRAZECR>TLEEL,

OEH(ICTMMREF IS D2ENHY FY, BT, ZEAICEFITAHBORAEDEEZ LTSN,
NI - BREDER., 7 L—LICE—TIECEEA,

3 53004-AT013_3-1. 01



At 3 75iE
(1) NyFUDIAFREF (—) hoT7—TLE—SFLERILTIESL,

(2) EMBHFEESHELTY T7/A/NASSY ZH5E L TLIZELY,

@) LHBIO V7 oTFHr—JEmaLTtzan, (B1)

W7oTF+H5—TL =1

4) T—ITNBERAT—2EALTINVTUTHr—JILEBRLTLEEL, (B2)

T—IIBHRRT—

Fv b (M)

WF7oT+r—7IL (M)

7w N6

RIL b+ NM6-20

(6) ZMFBHLTZ—PZRIDMECHERMFIFTIEEL, (F3)

4 53004-AT013_3-1. 01



(6) [Wing Stay 2] ITLFRT—ZRMFIFLTILEZEL, (K4)
LFRT—ICRERENHY FET .

A. Wing Stay 2 F. AL b MB-25
B. LERF—"1" G Ty M8
C LERF—"2" Ho v kM8
D. LERF—"3"

E LFRF—"4"

= 4

() BHHFIZHTHW, LERT—FRTHARTAllELS Y
T+ —RBIBEFICENWVICERT I LERALTLE
Sy, (E5)

(Wing Stay 2] OEEAROBRMAAE. 2 KOEEIHAEL
WAVEREEEL TLIE &Y,

ZRRA4R

ZHMEE LS — P DtgE~iElL 534mm T,

Wing Stay 2] 2 ADREMREA 534mm 2/ b LS IZHEZERD
TLEEL,

8) RIBEFMHRELEL., RT s AILFERT—HFITFAARIL
NRBEY—F U LTLESLY,

9 RTF47—FT8ICo IBMFFNABERERFT T
S\ NEATIHIRIEIFHELVEEToOTILESL,

5 53004-AT013_3-1. 01




(10) ARF ¢ 12 Wing Stay 2] ZEfFH T &L, ZOME. ERABICBENY I TL— b EESATHRIBO LTS,
(Be. ®7)

F
E -
®
09,
E
Y
D @/%><
C
A Wing Stay 2
B. Ny TL—+
C. /RJL + M8-25
D. /RJL + M8-20
E.7vi+x M8
F. v~ M8 = 6

(MDA I7+r—RIZLEFERT—EHFARIL FRELE %
I—FUTLTLESL,

(I LAY T7+—RAIX—F VU TEIZ ¢ 9 B IF7% 4 B &5
FTLESWL, (H8)

(LA 2I7+r—AOEMMIEIZ O 18— ERKR—IL4E
FERTTCEEL, (H8)

LAY I+ —R
(18mm)
L -
- @9
®18 M

6 53004-AT013_3-1. 01



(14) L1 > 7 4#—RIZ [Wing Stay 2] ZEfFIFTL =& LN,
(K6, ®8)

(15) XHRBHLZ—CZEI LTS,

(16) (Wing Stay 2] »@A K512 773278 ASSY (2B IT0
ITLTLESWL, (B9)

AN YT INISASSY, FonR—TL—rETD & S IZEAFIT

TLEEW,

(I REAFMIICKELIEF. BEGHFEITEY T/

ASSY = [Rear Bumper Cover] M4 A2 v EUSERZEME
BALTEFFTLEEL,

(19) Wing Stay 1] #Efti+TL &Ly, (B10)
(Wing Stay 1]1(& [Wing Stay 2] o E#ESMAIIZERST(FET,

= e

HEFBERTY,
BRI LTHEH LEToTSEEL,

Wing Stay 1
Ty W - L ET )
Tk 7y M8
L //’//i/i:ﬂf;u k M8-25
! ﬂ HH =
)j HH iffE:ﬂOLhM&QS
Tk N8 PO
Tyl M8 |
—> Wing Stay 2

Wing Stay 1

(20) RJL + M6-20, 7w > M6 ZEAL T [Wing Stay 1] 12
[Rear Wing] ZEfFIF TS ZELY, (K1 1)

(21) 7KJL FM6-20.7 v <+ M6 Z{&E A L T [Rear Wing]l [Z [Wing
End Plate] ZEufF(+ T 2 &Ly,
(B®12)

QAN TIDIAFTRIHF (=) IZ7—TILE—3FL%E
mfF TSN,

|_Rear Wing |

Wing Stay 1

Wing End Plate

53004-AT013_3-1. 01



{38 T R DD

IO URBRIOMER IO UmRBEOFER

HeRIER i fERIER R
INM T - R—REQREHNEE> TV BRICEBTFEHEILHELA.
NYTUDIAFTRBFIZHT—TILE—ZF)L TA R DGRBIZEEIEGE WD
MAEEICERS TN TS D, TP EEILEL. RILEHBBATLELD
RIL k- F v MEOROENIZE L. ( FERMTER D& 1T7ESR )
AT =B RAMLDER S & Fib L TULVE LA

s - B8

HREIEER L TULWV 2K 202, BEZEGT HRICIEIDTAHERREZTH>TLEIL,
OZEHEFEILFSAN—DEETT., BTEBELTLLEELY,

Q@1 —H—TZaTFIIIREINTWAEEUNIEMERITIREBEL TS,
OHELZDBEIISEFHRIES TIEMAIIHAET. RTFEMEFITEREL TS,

OETH, BE - BR - REBZEDELAH - -IBAICIE, A—HF—IZa 7> THBRLTL &L,
OANREZEOSNDHEIE, BT RODA—FT—D=OICHIRRAZEBELLESL,
OAUFBEFENSENTIEICIK, RDTEMAEFITIRBEL TS,

OEFAEMTORETRIT TS,

OBFANIE, RTAEERKRITHSFE. TV IANTEFTOTLEEY, Y oF— (BRBEL. IVRYVREEFEATLD
M) OFERZETTIESN,

OEHICAIL b - F v MBEIZEACHEINLB VN EREREL TIEEL,

OEH - HMFTAUMAHE - ER LGS, LELIZBET NI LTS,

OABBEER. AXTTOEEZFTHARRAMNOCULLELSEHE. HROMELAELEOERIZLY., HAKRBICRE.
EHNREST HEELHYFTIDTHOMNLHITTHEILZELY,

http://www.hks-power.co.jp/
MAEH IVF-y— IR
T418-0192 mEEELT=mIEL7181

BMITIES - Sndl
Unauthorized reproduction is strictly prohibited.

8 53004-AT013_3-1. 01



Instruction Manual

NAME OF PRODUCT | GT Wing
PART NUMBER 53004-AT013
APPLICATION TOYOTA GR Supra 3BA-DB42,DB22,DB82

ENGINE B58,B848
YEAR 2019 -
REMARKS

Published in December, 2019 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E76111-T23010-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and painting to
check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

@ Occasional small, shallow scratches in the product surface are a result of the production process and will not affect product
finish after proper preparation and painting.

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation and painting of this product should be carried out by a professional workshop.

@ Installation and painting of this product requires special tools and knowledge.

@ Installation of this product requires modification of vehicle body panels and product parts. Follow the provided installation
manual and perform it safely.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

@ Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

9 53004-AT013_3-1. 01



SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ This product is made of FRP. (FRP: Fiber Reinforced Plastics)
- Deformation, damage or discoloration may occur due to excessive force, impact or high heat applied.
@ Modified parts of the painted surface need to be painted to prevent corrosion.
@ Before securing the bolts after all the painting was done, apply the screw locking agent.
@ Reinforcement of the product may be required depending on the usage conditions.
@ Always wear the safety goggles and protective mask during your work.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

PAINTING PROCEDURE

During painting follow the below instructions to prevent the cracks or breaks.
- Temporary fit the kit parts before installation and painting to check. HKS is not responsible for any modified or painted
parts and doesn’t accept return.

- Prepare surface before painting. (clean and degrease, prime, paint etc.)
1) Using silicone remover or acetone to degrease the product surface from remaining wax or silicone.
2) Sand the surface, remove scratches by sandpaper (#240 to #400).
3) Degrease again by silicone remover or acetone and dry-wipe.
4) Prime.
5) After applying a primer, sand the surface again with sandpaper (#320 or higher)

- Check the pinholes on the surface and treat them if necessary.

- Dry at ambient temperatures. If forcibly drying, the temperature must be below 50°C/122°F.

- For other materials or tools, follow the instructions according to each manufacturer.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and paint-
ing to check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

10 53004-AT013_3-1. 01



INSTALLATION

(1) Disconnect the negative terminal of the vehicle’s battery.
(2) Refer to the vehicle maintenance manual and remove the rear bumper assembly.

(3) Remove the LH TV antenna cable. (Dia. 1)

TV Antenna Cable Dia. 1

(4) Relocate the TV antenna cable using the cable relocation bracket. (Dia. 2)

Cable Relocation Bracket

Nut (Factory)

TV antenna cable (Factory)

Washer M6

Bolt M6-20

(5) Install the Gauge in the direction shown in Dia. 3. (Dia.3)

Gauge Nut M6

11 53004-AT013_3-1. 01



(6) Insall L Brackets to the [Wing Stay 2]. (Dia.4)
Each L bracket has a position designation.

A. Wing Stay 2 F. Bolt M8-25
B. L Bracket "1" G. Washer M8
C. L Bracket "2" H. Nut M8

D. L Bracket "3"

E. L Bracket "4" Dia. 4

(7) Apply to the vehicle and make sure that all L brackets are —
in good contact with both the body and the reinforcement
side. (Dia. 5)

Check that the mounting angle in the vertical direction of
[Wing Stay 2] and the height of the two are equal.

ADVICE:

The width dimension of the gauge is 534mm.

Please determine the position so that the distance between
the two [Wing Stay 2] is 534mm.

__+ Reinforcement

Dia.5

(8) After confirming the position, mark the bolt hole position for
body side L brackets mounting.

(9) Drill four 9mm mounting holes in the marked part on the
body. Apply rust prevention after drilling.

12 53004-AT013_3-1. 01



(10) Install the [Wing Stay 2] on the body. Fasten with the back plate inside the vehicle. (Dia. 6, 7)

W @ £ Reinforcement

. Wing Stay 2
. Back Plate

. Bolt M8-25
. Bolt M8-20
. Washer M8
. Nut M8

m Mmoo w >

Dia.6

(11) After confirming the position, mark the bolt hole position
for reinforcement side L brackets mounting.

(12) Drill four 9mm mounting holes in the marked part on the
reinforcement. (Dia. 8) Back Plate

(13) Drill four 18mm service holes on the outer side of the
Reinforce vehicle. (Dia. 8)

Reinforcement

<::| | T

————— - 9mm
OUTER SIDE INNER SIDE
1

18mm

SRS

Reinforcement

13 53004-AT013_3-1. 01



(14) Install the [Wing Stay 2] to the reinforcement. (Dia. 6, 8)
(15) Remove the gauge.

(16) Make holes in the rear bumper assembly so that the [Wing ’
Stay 2] passes. (Dia.9) ’

7
: Make holes f
1 — 0

(17) Reinstall the rear bumper assembly and the license plate.

(18) If necessary, such as when drilling has failed, attach the
[Rear Bumper Cover] to the rear bumper assembly using

M4 screws. | This picture shows a typical hole’s position.
Actual position may vary depending on the vehicle.

(19) Install the [Wing Stay 1]. (Dia.10)
Install the [Wing Stay 1] on the outside of the [Wing Stay 2].

Wing Stay 1
Washer M8 ’7/_,
Nut M8 OUTER SIDE
n _— Washer M8
=l= —— Bolt M8-25
R 01 O
! ﬂ Si= ' Pin
1 1
/D A =P Bolt M8-25

Nut M8 \ Washer M8

Washer M8 \ Wing Stay 1
~ > Wing Stay 2

(20) Install the [Rear Wing] to [Wing Stay 1] using bolt M6-20
and washer M6. (Dia. 11)

Wing Stay 1

(21) Install two [Wing End Plate] to the [Rear Wing] using bolt
M6-20 and washer M6. (Dia. 12)

(22) Reconnect the negative terminal to the vehicle’s battery.

Wing End Plate

14 53004-AT013_3-1. 01



MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Avoid using an automatic car wash.

- For cleaning and care for this product, a wax coating is required same as for the body surface. Do not use a thinner which con-
tains the organic solvent or polishing compound.

- Regularly check if the bolts and nuts are secured firmly.

- Remove this product immediately if the product was damaged or deformed by accident or accidental contact.

- Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

http://www.hks-power.co.jp/
HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITIEES - Sndl
Unauthorized reproductionis strictly prohibited.

15 53004-AT013_3-1. 01



